Com Sug@(k& o\e, 2 Q-au\\nas

GK35-8/GK35 £ 5]

FENG BAO SEWING MACHTNE

INSTRUCTION MANUAL/PARTS LIST

/E_i.; 1 —%@%"%/g Zkfg‘ﬁg fZ*




For Operator Safety

Z2RE

Thank you for purchasing the QINGFENG
Model GK35 Bag Closing Machine Head.

(O This manual contains the instructions and precautions for using the
Model GK35 Bag Closing Machine Head. Be sure to read and
understand this manual before use and use the machine correctly.

O Keep this manual near the sewing machine for easy reference. Be
sure to attach this manual to the machine when lending or
transferring it to another person or company.

QO Please order this manual from the nearest QINGFENG office if it
is lost.

O The contents of this manual are subject to change without prior
notice for improvement and safety purpose.

Instructions with this mark are especially important
for operator safety. Be sure to observe these marked
instructions.

,& Hazard of Being Caught in the Machine ——

@® Be careful, when you insert material to be closed into the
sewing machine, your fingers may be caught in the
machine between the presser foot and feed dog.

@ A "Hazardous" mark is attached to the machine. When
sewing, be sure not to touch on the machine.

N\ J
KA Hazard of Being Caught in the Machine ——

@® A Needle Bar and Needle Thread Take-UP are
moving at high speed. A "Hazardous" mark is
attached to the machine. When the machine is

L in operation, keep fingers and yourself away from the

Needle Bar and Needle Thread Take-Up. )

RHICIEEFEMCKISRIIHEH,

Bt B 3 A1 S GK3S5 AU 1 A0 1 9 (6
g&ﬁ$1§ FE 65 A 80 o B 44 B

SEMANAFOER EERER.

MR
A E

.
o FL GR35 Y S 4o, 36 o 0 8 o FHI W, 3 I 0 B 2
FEHBRYIE.

O iﬁ;&*&ﬁﬁ%ﬁ.%ﬁﬁf, oh B i 2% W) o AR 9N R

O RRBIRERAZLER, S EMRHHAR
SEASEEE MER T EL%E.

IkERFRL, EXERIFLE
HNEE, FHLEST.

ANBENEE =

O HMEBEABSLIE, BEELFHYE

BRI HERGSA. S8 EEEAE
BEER, RV TFREAESIB TR ES
B, TEEEWMSE.

Aw\;zﬁ T

B35 TERE, GHHT 508 FF W O 41 6 B T
R E BRI, 75840 bR SEA 2
B, AW, FASITER ARG
| FFEE A )

(




10.

11

WARNING

PERSONAL INJURY MAY
RESULT IF THE FOLLOWING
SAFETY PRECAUTIONS ARE
NOT OBSERVED.

. BE SURE THE AREA SURROUNDING MACHINE

IS FREE OF ALL HAZARDS SUCH AS FIRE,
WATER, OIL, RUBBISH OR ANYTHING THAT
CAN CAUSE INJURY.

. DO NOT OPERATE MACHINE IN AN EXPLOSIVE
AREA OR UNDER WET CONDITIONS.
THE MACHINE IS NOT AN EXPLOSION - PROOF
TYPE NOR WATER-PROOF TYPE.

. DO NOT OPERATE MACHINE BEFORE READING

INSTRUCTION MANUAL.

. DO NOT OPERATE MACHINE ON VOLTAGES
OTHER THAN SPECIFIED FOR THE MACHINE.

.BE SURE MACHINE IS CONNECTED TO
BUILDING ELECTRICAL SAFETY GROUND

(EARTH).

. BE SURE POWER (AND AIR SUPPLY) IS

OFF BEFORE PERFORMING MACHINE
MAINTENANCE, PARTS REPLACEMENT,
ADJUSTMENTS OR CLEANING.

. DO NOT OPERATE MACHINE WITH GUARDS
AND COVERS REMOVED.

. DO NOT TOUCH NEEDLE, PULLEY, BELT
AND MOVING PARTS WHEN MACHINE IS IN
OPERATION.

. BE SURE MACHINE IS PLACED ON A SMOOTH
(LEVEL) SURFACE WHEN PERFORMING
MAINTENANCE, PARTS REPLACEMENT,
ADJUSTMENTS, CLEANING OR STORAGE.

BE SURE THE MATERIAL TO BE SEWN OR'

CLOSED COMPLIES WITH THE MACHINE
SPECIFICATIONS.

. DO NOT USE SPARE PARTS OTHER THAN

"QINGFENG" GENUINE PARTS.

= 5

MBRHEFTINRELEH, HE
BEE, BHER.

| REERBSRAER SRS BB
W, ok, WA

2. A EAEA B fE B R IR R R B
AWBLE TR, BEIA,

3. 6 78 FE B AR LU B 2 R B

445 T 9 4 28 7 4 5 TR B LASMIRIR AR
.
S.HEREMET M.

6. MR, TrMBR, WAKR
Bi, REAVBER (URERR) .

TABERTERMEFRRBT R
.

S S EM D, LEMTMES.
. EWMLURHECEMNBAL

OB M. THRAKR. AR T
RER, WHREETFENSGLE.

10.BE—THEKYNNWENREH
R

1.LABBAERG “H %" REH




L

Identifying and Ordering Parts

L 351 %0

Where the construction permits, each partis
stamped with its part number. On all orders, please
indudepannumbenpaﬁnameandnwﬂelnmneof
machine.

Safety Rules

To prevent personal injury:

@ All power sources to the machine must be turned off
before threading, oiling, adjusting or replacing parts.

® All covers and guards must be in position before
operating machine.

@® Do not tamper with safety cover, guards, etc., while
machine is in operation.

BHEHRMTRENERSER

® 4/ A% A AL EGKISRIIF MM APE
T A 4 45 HE Y A% 9 e R R R A (R -

@ :Tien, B RE - EROBHRRA
.

© [ B, BT UIE R A . BN M
wpgE, HRERE R RAAABE. B
Be . SHEIHAI B, AE A HETE 4T N 4k 4 1
G

Cautions When Using the Machine

AR EREIR

Safety Precautions

1) Always turn power off befofe threading, oiling, and
adjusting the machine or replacing parts.

2) Wear safety glasses.

3) Make sure, before starting the machine, that all covers and
shields are in place and closed.

4) Do not touch on the machine when it is run.

5) Turn power off and make sure the cutter does not operate
before you put your fingers under the cutter blades and the
needles to adjust.

6) Do not touch on the machine when it is run.

Maintenance

@ Please keep in mind to handle the machine carefully
and to maintain the machine in good condition.

@® Thread fuzz or dust must be cleaned with air or brush
on throat plate, in the groove of feed dog or around
looper after the day's work.

@ Wipe the area easy to rust with oil cloth.

@® Check the machine for loose screws and tighten them,
if any, once a month.

® Good maintenance will prolong the machine life.

ZEFAH

gk, &, #Ax. T FAS R RERE ZA
DFRAIEER, RIFEHARLSRHE.

3)EEE, LABFAER. BERREL.

NERBERSCMMZEEEE.
S\ A MESE. B17] FHESAMAT, &AM
PER FE 12 M 1 L) 7D EB 45 1L By 1R JE AT IR
*.

6) 4% 47 1 H R R R, 70 T A B M 2 IR

£ 18

® MR EI /N BEER, RTREOMER
24, BEKFEBRE.

@ —FiFEsR LT, MigsR L. BHENLLR
% 4t A R R E TR T

@ 7 5 A 5 O B A o R T AT F R
@G H k., RERHKRTLRD.

@ HERENHFEMADBIOEAN, BTLE
=

PR ERE R .

HLRARERE, BREAEAER,
W FEEM, LB ERE2,
WE G EEMG, FHRELRNAL,
oL B R, B 9 A 2K
LR ER, ARBRERERE,

mh TAEE %, BHED =K,
gk hEEH, HARMEIRER;
VAW AFE TR, WL R B ) ML
G EEERY, SRR FL,
ﬁ#ﬂ%%ﬁ%,ﬁ%#ﬁﬁﬁﬁo



- *ng%mﬁmﬁﬂm#g .................. 4
1. NEBNETBEN, BRERAR e 4
2 ERRS, 2R, HEUARKASE - 4
= BRI ERAIEE e T
1\ 1§ﬁﬁﬁm&%‘$m ........................... 7
%\ ﬂ‘i]}g ............................................. 7
3, gt EEREREHITE o 7
4. *J’Lﬁﬂ'gﬁ% .................................... 3
5\ %H’Ffﬂﬁg .................................... 9
6. ﬁﬂ‘%“gﬁﬁﬁ ..... e e 1
7. *ﬂ)ﬁ?ﬁiﬁﬁ’ﬁ ................................. 1
8\ %*ﬂ%ﬁg .................................... 12
9. ﬁﬁﬁ.&gﬂﬁ?ﬁ ................................. 12
10\ Em&nﬁ‘-ﬁ' ................................. 13
11\ gﬁg&g&nﬁfﬁ ................................. 13
12, MEREBL)DREGIFR - 14
13, BRSSPI BB 1S
= RN e 16
\ *n%gﬁﬁ&%#%w ..................... 18
1. *ﬂl%_limg .................................... 19
2 BHEBAEE ooveerrrseeesesees 71
R L ) TN 23
4. ERIREDAAGERE +oovoeereereeeeee 25
5. TEEHURGERHE ooereeeeerese e 27
6. %*SHJ’M@ ....................................... 29
7. RN FHRFIERIAG oo 3
8. EFYHGK3S-2CR&BY IRE - 3
9. YHGK35-8EUNEHTUEANAG oo 3
10, YHGK35-6CRIBIEAAG -veoeereeeeees 37
11. YHGK35-6BEUXK, EH. §HRHAE 39
12 YHGK—-6BRUBITIHUG: ooverereoseeseess 41
HERZ

NBLERTE

SK
-

Contents

1. Usage and Specifications of Machines:=: ==« ===+ ==

1. The main structure, characteristics and uses of machines*******
2. Models, names, performances and specifications of machines-
1. How to Use and Adjust Machines:«« =+ =+ ="~

1\ Cauﬁon before use.......................................................
2‘. Lubrication"""""“" T TR T R P T R PR

3. Selection of the needle and thread, threading s e soveeonnoer e
4. Setting the needlesss-seeeseesessrsmnunsnssissssssenens

5. Adjusting the loppers««s+ssewessssessensenrsemnerses sain guewes FETHN
6. Adjusting the Height of Needle Bar cc et

7. Adjusting the needle guard:--s+ssserererees

8. Setting the feed dogr+++=+=+=++r "

9. Changing stitch lengthssssssseessessensessssasmnssmnsessenessss
10. Setting prdsser foot pressure: s «ooseesesserrem

11. Setting thread tenfion:ss--s-ssssssessessersersssssssssasssssmnsnsssesses
12. Setting machanical thread chain cutters:: == e e e memr s
13. Setting the time delay relay in the sewitch box of the sewing station
III. Trouble Shooting:«+++*-«==s s

IV. Exploded Views and Description Of partsrecreereesreemrrereeeen
1. Machine body and bushingg:-«««+s«eosseeeseeeroenses s

2. Covers: s eeeees

3. Miscellaneous thread guides: -« s+ sesessserssssussensasseess
4. Main driving mechanism parts:ss-«+sesesseeeseseees

5. Looper mechanisme s «ssssessseeseeeees

6. Feed mechamismes:s+++=sssseesseesees

7. Feed dogs, throat plates and presser feet::« -« « "

8. Thread chain cutter for model YHGK35-2C s xeeveveeeereers
Inside Back Cover

Machine Installation Dimensions Drawing



Fig.1
2




Upper Thread Lower Thread

AL FLFREN

\Threading Here Refer to Fig.11

Fig.2



—. HBSEVERSEEFAAS

I. Usage and Specificatons of Machines

1. MBNEREHN . RREAR

YHGK3SRANBHINBEAIRHANBOBDSHEN . AR
¥E)uEYaBNE, RANBEOXRBLESENELIANSH, B
BHERXBEAZNEIBEANAUII®RE. WE. REZEBN. &
BAENBRABEERLEN, X@EUXBAREZNNEZWSE
BREME, ZBUIDREPRNLZ2TENABNESH. SHEAD
NABEAIUBRLESMEARNAEABREEE—E, IMERR . B
B, BOBAXFEUNHR, AR, BRHRARVNEREFBREIN
SO0®9228.

1. The main structure, characteristics and uses of machines
YHGK35 series bag-closing machines are man operated start and stop of the machine with

semi-automatic thread chain cutter, All these machines adopt semi-closed structure for easy maintenance.
Crankshaft tail end adopt closed rolling bcaring mechanism for the purpose of high-speed, wear
resistance and flexible,
Lubrication system is cup permeating oil felt reservoir. Main parts adopt weat resistance materials
such as alloy steel and alloy copper etc. All types of thread chain cutter adbpt safe build-in structure. All
types of machine head hang on column support combine with feeding device for closing filled bags and

sacks made of cotton, jute, plastic and paper etc.

20 FRES. 2. MEMURERSH

YHGK35-2CRIIBEZMN
ZHENMNHRDIENSBEENTEDENLXBY D, EANSBTNEH
ReER, BXESAYE—BRE&Y, FHFENECLEBEASRAOER
B NSDEK.,. MBNBHEEIEBAITRE,

2. Models, names, performances and specifications

YHGK35-2C Bag-Closing Machine

It is equipped with mechanical thread chain cutter which makes reciprocating motion by running of the
mechine. The bag being fed into the machine will continue to sew a length of thread chain after closing the
bag. Push the thread chain together with materials into open slot in the throat plate to cut. Start and stop of

the machine are operated by hand.



l

GK35-6&!

RARSEHNNEDEBIEE., SFRENNZH, IRt thiEET
RS, REEFEARENEL, HEsEE, [ Bt 8 58 T o BB 1% B
W, WEVMARIE, BEBEANHBEFOER, BYI 7B ZhNET, %G
MELES,

TESEH0.3~0.5Mpa

GK35-6B&!

RERSEHNEDTIZUREE, RFHENEQHR, Atz
TREERRE, RERFEFREDEL, By, RIE T Tk
B, MINMFBRIE, BEBEH, BaENBEIEEL,
TESKEAH0.3~0.5Mpa

GK35-6C#!

RERSEHNENL SRS, TESEA40.3~0.5Mpa
(HEFE 5GK35-6BE 1 )

GK35-8&!

BEMARHOEHGENN, BENBMKIENEESRTE S Em L)
LR, BEANVBORHETES, BRGEH—D2H FHREREL
BENSRAOMER, BYTEHE, MEBMEZE LR ATRE,



Specilication/#1#&

Model
item ~ME | GK35-2C | GK35-6 | GK35-6B | GK35-6C | GK35-8
mBA
Max speed :
B 1900r/min
Working speed .
I{’EEE 1700r/min
Max sewing thickness P
mRAELEE
Rndge of stitch width
$H A ST
Stitch Type Double Thread chain stitch
2k 15 72 30 W2k #%3K (401)
Thread Type | 20/6. 20/9 synthetm Fibre Thread of cotton Thread
48 2k M1G 20/6. 20/9 E R T4 L& inLk
Needle Model 80800 200250
HLET I 80800%! 2 200-250"
Pulley
a4 D114
Thread chain cutter [Manual operated| Electro—Pneumatic operated |Manual operated
BRI | FiEzhK BESIHRN FENEHK
Motor Common Motor
==K BB
Motor Power
LT 2 1R
Weight 29kg 30kg 32kg 30kg 30kg
BEE
Size(LxWxH)

MERT (Kx%ExF )

3601220x440(mm)

370x220x440(mm)

3701240440(mm)

370x240x440(mm)

370x220x440(mm)




Z. HBENERBAERNAAE

II. How to Use and Adjust the Machine
1. ERRNEESI

FNHATHREANNGE, EERANIF-—REMAHELE, BRREBDLKRAY
MBS, HEBRRSBALEAN20#0HH. AFMEHHEERFERL, REZER
ERENEA, HEEPNEESORSSNBERSO—MOEBHNEHAITE

1.Caution before use

New machines or long-stored machines must be checked before operation. Clean the anti-rust grease anc
on the surface of the machine, and fill sewing machine oil or 20# oil at oil cup and oil holes. Turn the
clockwise by hand. Check for coordination. Check motor rotating direction for the same as that of the ma
running.Then start the machine for trial sewing.

2, B
EMNBRF, TEKERFTD. STERAETHTEBLATHNERR (EL
AR, HEXELRE®H,. IUBEINBRNEIRE, FRABESDDH2 E
o
2. Lubrication

Routine maintenance is important to prolong the operating life. Machines have to be cleaned and lub

twice a day on the lubricating points on the oiling diagram (Fig-1), making oil felt soaked in oil.The sigt
oiler or oil sprayer has to be kept filled and should be adjusted so that it feeds two or three drops of oil per n

3. st BERFRFEDE

NENKLNEREURBENNREANRARBERME, Nt S5BLEBTE!]
BERRIPHEENBEERFEZ—. NEHRNUETR, BEVFEBNREERE,

7 (@) IRNMBE#ITRE, BLSREANENHREEHILY
SOEKQEMNMEGNT, ’

3. Selection of the needle and thread, threading
Selection of the needle and thread depends on quality and technical demand of sewing material

combination of the needle and thead is one of the basic conditions to get perfect sewing performance. The
point must be sharp, and thread must be strong enough.

Thread machine as illustrated in Fig.2, draw out upper and lower thread from needle eye and looper hol
50mm (2 inchs).



I

1

4, MEEIRE

N B RBH, LEHREA
RER, fFRERATHN, NE
REE. BT, RERFREH
HLAANRER., BRFIFNLRES
@3, Ak C#FE, SHHLDABA
HHILAEK, $IRNMEBMHAE
Hangnno, BERIRES.,

8 3

4. Setting the needle
The needle is vulnerable part. When the needle eye wears out obviously, needle point wears dull or bend,

replace the needle. When replacing the needle, turn the pulley until the bar reaches its highest point. Loosen the
needle set screw (A. Fig.3), and insert a new needle with the shank as far as possible into the needle bar. The

needle groove must point to the sewing material direction. Then retighten the needle set screw.



5. EEteVER
BHOERBERL TR
(=) BEWTEEF (@4, A) .
ERRBK (X) DUKEENCO .58 [
X (2% BY) . @ENEH—E N
8 (B) ., MENBIEERA (A) @
(X) BB AEREEURRT,
TR ZENRSEARRY,

5.Adjusting the looper

Adjusting the looper as follows:

Ly ik

B A B E CD

(1) First set the looper connecting rod
(A. Fig.4), so the distance (X. Fig.4)
between the center lines of the two S Fig.4

ball joints is 69.8mm (2 3/4in.). For
adjustment, loosen the two nuts (B)
and turn connecting rod (A) forwardor backward as required to obtain specificd dimention. Retighten nuts(B).

Caution:the left nut has a left hand thread.

() BFMEEH 5 AR RS, EHHTBARKSR. ANSHEERELOE, liding--X3y
(85, A) RFONEH (B) BYPINEIE 8 FosmE K (5/ 16RY) o BT IHTAEH RN
RRURET (C) , ELEHDBH IV (D) | BNEMBORIGHEF LR (C) .

(2) Rotate the machine pulley clockwise by hand, so that the needle bar moves to the lowest point, at the same
time the looper moves back to its farthest position to the right, the distance from the point of the looper (A.
Fig.5) to the centerline of the needle is 8mm (5/16 in.). For adjustment, loosen two screws (C) in the looper
drive lever, rotate looper drive lever (D) left or right as required to obtain specified dimension and retighten

screws (C).



B FRET (C) Y, ARFHEOHRE E
S, TEIBMKER ZBERE, EHR Pl S

RXBEERNBEN. (SNURRBEDSLERS)
Caution: pull looper drive lever rocker shaft back tightly

when tighten screws (C),so that the end face of the

looper drive lever rocker lean against that of shaft bushir /
E

assuring that all end play is taken out

( otherwise it will make noise).

0.08~0.13mm

& 6

(=) BREEDREE, EmE (@5, A) NEELEERD NI EEOILIR LB T
REEBM, EEMKRIN0.088¥~0.138¥ (0.003F0.005%T ) (B6FIR) o WTHEHTHEE /N
BINEF (@4, C) MIRET (B4, D) , ERELTHANNAGEDNTIRDBEH R (B4, E)
BT RIRET (D) o
(3) Rotate the machine pulley so that the looper moves from right to left. The looper point should pass as close
possible to the back of the needle witheut contacting 0.08-0.13ﬁm (0.003 to 0.005 in.) clearance. For
adjustment, loosen screw (D. Fig.4) in the looper eclcentric fork (C) and turn rocker shaft (E) on the looper

rocker with looper forward or backward as required. Retightcn screw (D).



6. SIHEEFT

HTER, BRBLBRTIESBRD, S8HETELD, YTHABENHER~1,
(0.040%0.060 ) 8F, NN ERANSHNEDFE
(B7FTR) » BBHTERN, FHREFERTIRG (B3,8) |
ETRHHHESTUESHITRRY (B) , HEHR AR,

6.Adjusting the height of the needle bar

Remove the needle plate. Rotate the machine pulley in operating direction

until the looper moving to the left.When the looper point ptojects 1-1.5mm 451 Berim

sl

(0.040 t0 0.060 in.) left of the needle, the lower cdge of looper and upperedge
of needle eye must be flush in this position (Fig.7). For adjusting, loosen clamp

screw (B Fig.3) in the needlebar up or down as required Retighten screw (B) and remount needle plate.

7. HEHERAET

BYHBFROMELEER—, FESENHRERE
BERRRAMEBALERE, mNERR (85, E) WIS
RIPEMR. WENEMR90.08~0.132% (0.003F0.005%T ) |
(BSFTR) » WEBISHBLRIIESARE, SN 1NERE
ENE, FMFRE (@85, F) BERE (G) , BN,
R (BE) Z8BEREEITERT (G) .

7.Adjusting the needle guard

The needle will bend or break when abutting bags made of different thickness of sewing material. Anc
needle guard (E. Fig.5) will protedt the needle. The clearance between the needle and the needle gua
0.08-0.13mm (0.003 to 0.005 in.) (Fig.8). For adjustment,rotating pulley in the direction of oeprati ng, so that
needle guard moves against the needle. Loosen set screw (G) on feed dog holder (Fig.5), move the needle g

- accordingly. Retighten screw (G).



8. IERFFR
RIBSNRE SERRELNFA (E8) B
NFHR, PHRANEEN, SEUALHID LY

C A TE1.8mm, FRESA2.2mm, TBEEETER
r & ooy BFEFERES, FIIRES, TBa%
j - Jl 7 3 \
E || \ £ pIFTeEmAEGERRES.
5 | D & R F AR AN AN E AR RS
i & B, FHATFRREC (B9) FHRKURED, &
RN FREEE R EGET KREID,
8. Feed Dog

The height of the feed dog A(Fig.8)is determined by the quality —

and the thickness of the sewing materials. For closing thin material

such as bags made of cloth and plastic,teeth surface should project

oy

1.8mm above the throat plate D top surface, and for sacks about2.2

mm above the throat plate. For setting, move the feed dog to the

highest position, loosen nut B and adjust feed dog by raising or e

lowering it.Retighten screws B.

B ————
If feed dog is not in the centre in the throat plate slots. Loosen x| |
screws D in the feed rocker C(Fig.9), move the feed rocker right

4
of left as required. Then retighten screws D. D

9. FHEEKERT = 9
HIBKENRAT, BRATFRE (B9, C)

B DN IEET RE (A) WETRIRIN

09, FHRRIBET (A) BEENX, ABNBEREE,

BT TIES (B) . E TR (A) ER

ENEGEERES (B) .
EE. HBETESENHERENHERAE

T, ATV ER.

9.Changing stitch length

The length of the stitch can be adjusted by raising of lowering the stud (A) in the segment slot of the feed locker
(C. Fig.9). Lowering the stud will loosen the stitch. After loosening nut (B), stud (A) canbe moved accordingly.
When the desired stitch length is obtained, retighten nut (B).

Caution: any change in stitch length will: necessitate a corresponding change in the needle guard and needle

clearance.



I o

10, EREDBET

EREANKN, RRAFENNEE, @FNNARDEN; R2, WIBKED. BEHHE]
Jii 65 ﬁiﬂi@@]ﬂiﬂ)%ﬁi&f&b, NEBNEER, BPEHRE#AIJBERE (B0, A)
KEH, EEUWKDED.

10.Setting presser foot pressure

Presser foot pressure are determined by the thickness of the sewing material. When sewing thick mat
decrease pressure; when sewing thin material, increase pressure. When feed sewing materials smoothly and
are uniform, do not increase pressure, in order to reduce parts wear. For setting pressure, turn in two coll

increase pressure, turn them out to decrease pressure.

11, BEKDEDH

Bk HEaX&EER (810, B, C) A
p BY, AEEL (B) ¥NEHERE
(C) HHK, IEHXEZBRS (B. E

C) e NgX, BREMED,
ERTREKNE, ABDBERI

%, NETLERTHT (D) NEE.
BN BB (D) IEESHF ¢

EWY (E) AZBRERNARERE
KR v 10

11.Setting thread tension

Thread tension is adjusted by thread tension assembly (B.,C. Fig.10), lension of upper thread (B) is gener
stronger than that of lower thread (C). Turn in thread tensioner nut (B., C) to increase the tension, turn it o
decrease the tension. if the stitch is still not good, the height of thread adjusting bar (D) should be adjusted.’
height of the thread adjusting bar (D) is at the same level with the thread eye of the needle bar connection a

highest position.




al,
hs

to

12, HlE)NEHL)DEBAEE c B A

YHGK35 - 2CEIBV LM L) TDEBNAMNARIEED
D70ER (@12, C) BRT (D) BEEERR 4 d
EEIHAED, DA (B) BRI (A) BE | >r -+
EEIREPENBEREMEEDIE. DB 4
DR DDNBEER 7700.58% (0.0208T) ,
BARMHTIMRET (A) TR (D) , BPEER
BEHITRRI.

ER: UNERSUDRDH DRNEFER

TEE0.3~0.58%
(0.012F0.020ET) ,

.Smm ]

0.3-0

& 12

Y
DDA RO DR ZEEM 24/‘6 ﬁ
AENRERE (B13, A) 40, @ - Sepdet et
RO \ -
ELE A\ R AR 8 £) 21 4 M B4 00 ST IR *"7‘97 L
VL L 4D
BEME., WHNHBENE (C) : "
C
25T (B) 1B FUBAE NEIET |
FEFFERT (B) . 13

13.Setting the mechanical thread chain cutter
Model YHGK35-2C thread chain cutter are driven by mechanism. The knife (C. Fig.12) is positioned in the

tapered slot in the front of base by screw (D). The cutting steel (B) is positison ed in the slot of the knife holder by
screw (A) and making reciprocating motion by running of the machine. In cutting, the edge of the cutting steel
and the knife should overlap by 0.5mm (0.020 in.). For adjustment, loosen screw (A) and (B), set as requirde, then

retighten screw.

Caution:the tip of the knife and the cutting steel should be positioned 0.3-05mm (0.012 to 0.020 in.) belowed the
throat plate top surface. ’ .

The lateral pressure between the knife and the cutting steel is activated by the spring (A. Fig. 13), and it is
determined by actual requirment in thread chain cutting. For adjustment, loosen the collar (C) of srping and screw

(B), increase or decrease the pressure as required, then retighten screw (B).



M

=. —REEVLIETSE

| ‘
ECES HIEER WEBTE
( . HIRER 1. RERSETEES (B2FTR)
. BEELE 2, HEHIR
gﬁ . BEKAKE, HABRE 3. BHAELAREN

« BEARARY . UNBERES

oW I DN B W e

4, ERRESIBOVEL

. HAESBLEHMRIL R BHEER 5. RBUHINIIRE
. Nt 5BHNEDTBERS RS 6. EHIBEERENRE
. « M, PEHR RIS EAEHE 7. BERBREFAE
% . ERFEAAS 8. EEEDEL
. EREDEA 9. BUAERIEAD
10, BEHKSHA MBS, REBRE 10, FBIESARA IR, NRESERTE
i : L NI ERE SRR 1. BENESE
B 2. Mt SBHEDIRESTHNE 2. BRSNS
3. W ASEEEH RIS TN L6 3. WENHEEURE
l £ 4, SEHEKSDHOEHE. TEENES 4, BESLDAUE, ERREEN
| 5. HEHE. BHE. RETRY 5. BERAEER, B2TER
%ﬁ 1. HlEHEseD 1. VB
A, 2. M4 ETEHEIIR S1P4HR OIS 2, BBESZEER
3. BEREERTEYRE EN e A L b
£t 4 EEHEER 4. Bt
ML 1, M EE BRI 1. AP RBRPTSEE
MRS 2, MAHEIBARE AT 2, HERGAREN
TR 1, BHALSEREATS 1, BEBHKEDHH BIEIE
MRS 2. BEHEBARE T AT 2. MEBRBAREN
1, 2N FEETEREEER 1, EEEBRBRRET
ey Syl 2. ERIE S 2. HENERED
3, RO R EIRETHABS 3, FRERE
FTEs 1. EBEDKN 1, WP EESRE. @ERED
BARF 2, EHRERNE, BHTX 2. WNERRE
o T —— 1\ﬁa@§¥E%#@mzéﬁe§m.
1z 7)) g F0LLBEE
- 2. (SRR : »
DI -] b s oo 2. AR
s 3. ERSYEEA SR
1, BB REEMRIEA 1, BRFOSY
SEK 2. BRI BY 265 il 2. FREEIIRE]T
3. R 3, WERHIBALE, EARSTEE




I11. Trouble Shooting

Set screws loosen, leading to parts striking
each other
0il connection are not smooth, lacking oil

Troubles Probable causes Settlement
Thread 1. Improper threading 1. Rethread following instruction:
Breaking | 2. Thread jamming 2. Check and resolve
3. Thread tension is too tight 3. Release thread tension
4. Uneven thread, not strong enough 4. Select good quality thread
5. There are burrs on needle eye, throat plate | 5. Grind or replace
hole and looper 6. Adjust as required
6. Motion of needle and looper is not consistent |7. Adjust as required
7. Needle strikes needle guard or looper 8. Wear teeth dull
8. Feed dog teeth are too sharp 9. Decrease pressure
9. Excessive presser foot pressure 10. Lower looper thread take-u
. Position of looper thread take-up piece is too quicken lower thread releasing
high, releasing of lower thread is too slow
Skipping | 1. Improper setting of needle Adjust needle
2. Motion of needle and looper is not consistent . Adjust as required
3. Position of needle is too high 3. Adjust the height of needle or
4. Position of looper thread take-up piece is too | 4. Raise the position of thread
low piece, delay lower thread rele
5. Thin needle, rough thread 5. Replace needle or thread
Needle 1. Needle bent 1. Replace needle
Breaking | 2. Needle strike looper or needle guard hard 2. Adjust the play
3. Bag feeding speed is faster than sewing speed | 3. Adjust feeding speed or sewing
4. Thin needle closing thick sewing materials 4. Replace needle
Needle 1. Insufficient looper thread or excessive needle | 1. Adjust the height of thread
Thread thread bar
Tension Improper looper thread tension pressure Adjusting needle thread tension
Uneven
Looper Insufficient looper thread or excessive looper Adjust position of looper threa
Thread thread piece
Tension Improper looper thread tension pressure Adjust thread tension pressure
Uneven )
Feeding The surface of feed dog is too low or the Raise the surface of feed dog o
Material surface wears out Increase pressure
Stagnancy | 2. Presser foot pressure is too small Tighten screw
3. Setscrews of feeding cam loosen
Upper 1. Presser foot pressure is too small Adjust to increase pressure
and 2. Presser foot surface is not smooth, friction Polish presser foot
Lower is too big
Material
Are Not
In a Level
The 1. The machine assemble bad . Check ’assembling clearance step
Machine | 2. Driving pulley is too tight _ ;r:a(llei?eu;:ﬂlcy propetlly
Runs Hard | 3. Moving parts lack of oil . Cleaning and oiling
Loud 1. Driving parts are vulnerable, leading to Replace parts
Noises clearance increasing Tighten screws

Cleaning and oiling




piece,

ting

D REERBH2FR

EXPLODED VIEWS

AND
DESCRIPTION OF PARTS



NIxESHE
Machine Body and Bushings

SH S S 2
RefNo. | PartNo. | Fig. No. Description
1 1001 | 50/B281-80 | SEETUHAR M14X1 slight feed oiler
2 |3501001 7-1 SHAREE oil cup base
3 403 | GB/T74MSX8|  [MIRIREIMSXS set screw M5/8
4 3501002 19 HAFFAFHHE bushing for needle lever bar
5 13501003 148 A8 plug screw
6 112 |GB/TOSMSX12|  AESLIREIMSX12 screw M5/12
7 13501004| 141 HHLHE needle bar upper bushing
8 3501005 142 HETHE needle bar lower bushing
3501006 143 EHTHE presser bar bushing
10 404 | GBTTMSX8|  IRIREIMSXS screw M5X8
11 3501007  1-30 7% cover
12 19 THIE bushing for crankshaft left
13 [3501009| 14 THEE bushing for crankshaft,right
14| 509 |GBTIIMGKY| fgiBEMsxos b orernot
17 [3501011 18 FTHPE bushing for main crankshaft,middle
18 (3501012  1-12 THEHEE looper shaft busing,right
19 (3501013  1-10 TEHHBHE bushing for looper drive lever
20 3501014 123 ERHE rocker shaft
21 |3501015| 113 BI)HE feed locker shaft bushing
22 |3501016] 1-ll THHEIE looper shaft bushing,left
23 1002 1-28 R k& name plate




NixsEHE

Machine Body and Bushings

14




)—AD—-AP—AD-—AD—AP-—A
\OOO\]O\QI’IA

O

S

BESHmp

Covers
FS#ts me &
RefNo. | PartNo. | Fig. No Description
3502017) 3] LEgRE upper screw
3502018 147 & top cover
111 B LIRETIMSX 16 screw M5/16
3502019 BYE back cover
109 | GBTEMSYS | Bt SL4B4TMs X8 screw M5/8
n RUEHR front face cover
109 EfESLIREIMS X8 screw M5/8
“ F2BEs washer dia.5
n 3502022 121 IR lower face plate
3502024 114 AUAL front cove bushing
I-19 RINE front cover
3502027 117 RINEFM front cover handler
3502028 1.5 AUA 8 front cover pin
3502029 1.1 YRR front cover spring
403 | GBIT7AM3X6 MimREIM5X6

set screw M5/6

1001-1 (6B T7940 41995 EEHH06 oil cup

1001-3 24 GBTI94-1995 WET R
-8R

o1l cup with spring-cap

PN
>
(oo}
e

-—

oil pipe

HED4




_

SXERLPH
Covers

~ GG
"<

: wn
has —




Miscellaneous Thread Guides

o &8

FSHS BS e i e
Ref No. | PartNo. | Fig. No. Description Quantity
1 350301 LEFTHEM needle thread assembly 1
2 101 |GBT6IM3X6| EAESKIREIM3x6 screw M3/6 1
3 401 |GBT74MSXR! [MIUHRIREIMSx8 screw M5/8 1 .
4 13503030 144 B thread guide post i
5 13503031 {45 PRR LA thread guide bar 1
6 3503032 H&ERE thread guide bushing 1
7 13503033 146 EEE washer 1
8 404 |GBTM4MSX6| [DIRIREIMSx6 screw M5/6 "1
9 3503034 138 S L5 R ENLFE tension fixing post 2
10 | 350302 L5388 B thread tension assembly 2
11 13503035 132 L IRAE tension post 2
12 13503036 133 JeEIRE tension disc bushing 2
13 [3503037] -3 KLEAR tension disc 4
14 |3503038| 135 P3%4 spring 1
15 |3503041] 135 £323 spring 1
16 3503042 136 KELBE spring bushing ]
17 (3503039 136 KLBEE spring bushing 1
18 [3503040{ 137 LIRS tension screw . 2
19 | 350303 140 HRE thread pipe 2
20 403 |GRTAMSXS| [IRIREIMSx8 screw M5/8 2
21 |3503043| 139 N thread guide )
22 402 |GBIT4MSX6| [OERIREIMSx6 set screw MS/6 1
23 404 |GBT7AMSXS| [DURIREIMSxS set screw M5/8 1
24 13503044 210 needle bar guide 1

EATIPE




&P

Miseellaneous Thread Gu

ides

.
S
sV
:o.o:.ozl.. :-.
o) »
ot s
.

-ttty

-

§ i

$N X

: -

$ pay

H

i Y e e

8 % ~— o e e e B 2

s llllll“lllllllll B T »
,———— ~—

Y -

oot

S AT

WRSISlS
\ v L
. o ity = b/
eiyinidedpitntop SES Sl TN } \
. LY ; ~

et

e —————

s sssmamsassan s msan v

sssana e




E RN
Main Driving Mechanism Perts

FE S HKtS = B2
Ref.No. | PartNo.| Fig. No. Description

1 3504045 YLt needle

2 3504046] 2-9 AT needle clamp nut

3 3504047 2-8 5 needle bar

4 350404 HARERT B needle lever assembly
5 15504048] 2-1 LA needle lever

6 110 |GBT65MSX12] BAESLIRETMSx 12 spot screw M5/12

7 604 _|GBTTOM6XI6] A7 SLIBETMox16 screw M6/16

8 102 | GB/T6S M4X6 | BIHESLIRETM4x6 screw M4/6

9 13504049 2.7 HEEEIR take-up ring

10 701 | GBIT6ITAMS | 1B88MS nut M5

11 3504050 2-6 HAPESY needle bar connection
12 [3510192| GRTS783 M6X12 INESLIBRM6X 12 coupling bolt M6x12
13 3504051 2-4 A AINEFF Y needle bar link pin
14 1004 L #1.5 oil wick dia.1.5

15 [3504052 2.5 S NERF connection link

16  |3504053 2-2 AL A4 needle lever shaft
17 | 350405 L TFEFER needle lever assembly
18 350406 EMFEESLESR needle lever ball link
19  13504054] 2-12 EM L shell
20 [3504055] 2-15 HOTIRET screw
21 |3504056] 2-14 IHES ball stud
22 13504057 3-10 SEAR guide fork
23 3510193 GBTIMAXI6 | SEiRIBIEMax16 guide plate bolt M4x16
24 708 |GBTOITIMIOXI| 9BEIM10x1 Nut M10/1
25 1004 2-16 L8 &5 oil wick dia.5
26 13504058| 2-11 EVFIERTF needle lever connecting rod
27 13504059 2-13 EFTESL shell
28 13504060 1-2 i crank shaft
29 13504061 | NsKsGRTINT | 3 EER woodruff key
30 | 601 [GBTI0MSX12 ANESLIREIMSx 12 screw M5/12
31 3504062 1-3 HERNE bearing bushing
32 1005 205 G250 bearing 6250
33 [3504063] 1-5 WARES bearing cap
34 201 | GB/T6S M4X10] EAESLIRETM4x 10 countersunk screw M4/10
35 3504064 1-6 R pulley
36 3504065 1-7 FTHRE washer
37 602 | GBTIOMSXI6 | A/ NFBSLIBETMSx16 screw M5/16
38 350407 THAEFER looper drive eccentric assembly
39  [3504066] 3-8 THRIER looper connection bar
40  |3504067| 3-18 THIEMIRET screw
41 13504068 3-9 TBHXRI looper eccentric
42 406 | GBTSOM6XS | [MimeRETMo6xS set screw M6/8
43 503 | GBITEM6XI0 | 4 imiRETMox10 spot screw M6/10
44 [3510193] GBTIOMAXI6 | SEMRIRET guide plate bolt
45  |3504057] 3-10 FaR guide fork
46 3504070 3-2 THES ball stud
47 [3504071] 3-7 EE MBI looper avoid eccentric
48 405 |GBTSOM6X4S| [MERIRETMox4.5 set screw M6/4.5
49 502 |GBTSM6X6S| 4BiRIBRETMOx6.5 apot screw M6/6.5




E IR AIER

Main Driving Mechanism Parts




THNA I
Looper Mechanism
ESHS =) 2 R #H
Ref No. | PartNo. | Fig. No. Description Quantity
1 3505072 3 ELHEM rocker for looper drive shaft 1
2 602 | GBTIOMSXY | PR7SERSLIREIMSx14 screw M5/14 2
3 501 | GBITSMSK6 | $EURIREIMSx6 spot screw M5/6 1
5 604 | CBTIOMOXI | PR/NASKIREIMOxX16 screw M6/16 i
6 3505074 34 e NMRIVEM rocker for looper avoid eccentric 1
7 13505075 35 M E connecting bar 1
8 3505076 319 EH felt for looper acoid eccentric 1
9 3505077 i o4 VRINEM connecting bar for looper avoil eccentric 1
10 [3505078 30 EBRE felt washer 1
11 101 GRTESMING | EAESKIREIM3x6 screw M3/6 1
12 13505079 ) b=kl collar 1
13 402 | GBIy | EAESKIREIMSx6 set screw M5/6 2
14 3505080 32 TH 20 looper locker shaft 1
15 1004 HE S oil wick 1
16 707 | GBTOIMSXI | $REIMS8x1 nut 1
17 13505081 316 it looper for two thread double locked stitch 1
18 350508 428 BAR looper locker assembly 1
19 |3505082 3 o5+ 2048 cone stud for looper locker 1
20 |3505083 3 ZEH 2R lopper locker 1
21 |3505084 314 THEE cone 1
22 402 | GRTUMSK | DiRIREIMSx6 set screw MS/6 2
23 704 |GBTOIIMOX0TS | $REIM6x0.75x3 nut M6/0.75/3 1
24 105 GBTIONSXD | PR/SEBIREIMSX6 screw M5x6 2
25 | 350509 INEF B ball joint assembly 1
26 13505010 ZrINE B AR ball joint assembly, left 1
2 3505085 34 SoEHEAF I SLIRET screw 4
28 13505086 3B TEHEM S shell 1
29  [3505087 k] THE R F ball stud 1
30 702 GRTOIIOME | $REIM6 nut M6 1
31 703 A SEHEMETIRE () nut(left) il
32 [3505088] b SHIEMER connecting rod 1
33 702 GRTOIM | SREM6 nut M6 1
34 | 350511 G/NEF B ball joint assembly.right 1
35  [3505089 3B e HEM L shell 1
36 [3505090 30 felt washer 1
37 13505087 W ball stud 1
38 702 GBT6IT0Mb nut M6 1
39 13505092 3 ZEEHONERAR looper drive level 1
40 601 | GRTOMXIE | PRANARSLIREIMSx16 screw M5/16 1
41 603 | GBTHOMXIE | PR7NSKIREIMSx16 screw M5/16 1
42 104 | GBTOSMSS | BEDAESKIREIMSxS screw M5/8 1
43 13505093 - oo bk looper thread take-up 1
44 13505094 T it looper drive lever locker shaft 1




T

Looper Mechanism




RN
Feed Mechanism
ESHsS BS 2 R
RefNo. | PartNo.| Fig. No. Description
P T 3506008 H | ERFR feed bar
2 403 | IS | EAESKIREIMSXS set screw MS/8
| 4 103 | IsMeies | BIRESKIREIM4x6.5 screw Mix6.5
5 [3s06099] 4| IFER feed lift eccentric fork
6 3506100 | EBE oil el
7 709 4l NFEZERS mt
|8 [3506101) D NFRY SCrew
9 902 | 5§ | HEBeS washere$
10 406 | COTAMERS | [OBmSREIMOxS st screw Mo/8
1113506102 0 | P8 needle guard
12 (3506103] ¥ FRKH long pin for feed bar
13 |3506104] W | FER needle bar
4 | 105 | GISWH | BEHESUIREIMSKS screw M58
( 15 [3506105] H R feed rocker shat
16 |3505079] # | coller
17 | 105 | GU6WH | EHESUIREIMSKS screw M3/8
13 |3506107| Hf | $HEBETRE sich regulating stud
19 | 350612 , ERIER B feed drive eccentric assembly
20 |3206108) & ERIEH connection
| 21 [3504055 4 TEMFIRE] screw
T2 [3[0610] 4| ERRD eccentic
|23 | 505 |GRTIMAIENS BERBEIMOx0.75x7.5_ spotscrew MEROTSITS
% 3510006] W | BE oil el
25 (3506111 A FHES flange bushing
26 |3506112| 4 TR E washer
27 706 48 FHEHES mut
\;28 504 |GRTRUBNITSNES | 4EERIREIMOx0.75%6.5 spot screw Mox0.75/6.3
29 [3506113] 4 BRI feed lift ecoentric




. SYIR
Feed Mechanism

o
\ 7 Gharmn
AR

W =2

b
\..m.ﬂ..

M %,
ToTE e s aatthiase, &
el = VR
- N ﬂ D
;- . v
4 %
SN

LS
.
~ ot




BB HHRFIERNA
Feed Dog,Throat Plates and Presser Fee

FSHS BS B R
RefNo. | PartNo.| Fig. No, Description

1 [350713R [EH SRS presser foot assembly

2 | 3507114] 53 [EHIHR presser foot shank

3 404 | GRTTIMSNS | VLUmUBETMSxS set screw M/8

4 01 | GBTOITMS | BEMS Nut M5

5 403 | GBTT3MSx6 | AmIRETMSx6 set screw M5/

6 3507115 s ERPHE finger guard

7 1006 518 FE S Ho2xs clamping sleece dia.2/§

8 607 | GBTTOMAS | PA/NAESLIBETM4xS screw M4/8

9 | 3B07116] 53 INEREE spring

10 1007 | GBMYI 120 | FFOH o1.2 clamping sleece dia. .2
11 [3B0717R] 52 INER) changing section

12 ] 3507118 | 54 ERE spring

13 [3507119R{ 54 EHEF pin |
14 |3507120R] 5] ERIER presse foot bottom 1
15 [3507122R] 1M TR throat plafe 1
16 |3507123R] 49 ERF feed dog 1
17 202 |GBT6SMSKI0 | EFESLEBEIMSx10 Screw M5/10 3
18 3507124 54 GIERH presser bar, right 1
19 3507125 37 LR presser bar, et 1
20 | 3507126 5l EHFE presser foof guide 1
21 105 | GBTMMSX | CIRIREIM5x6 screw M5/ 2
22 3505079 43 BE colar ]
23 105 | GBT6SMGxe | EAESLERETMSx6 serew MOT6 2
24 | 50TI8 | sl | BAEE liffing screw 1
25 7021 GBT6ITIMG | VEEIMG6 Nut M6 1
28 3507130 [ 59 EHEE spring regulafing bushing 2
29 [B0BI 50 | FRAEE Sping 2
30 3507132 5 BIERHEE stud for Tiffer Tever T
31 13507133 53 IBERERF presser foot [ifter lever 1
32 135071341 515 feERAE spring 1




28

= BRF . SHRFERNA
;E Feed Dogs,Throat Plates and Presser Feet
} ,

~
-

R, CTED

(¢

_ {". 4
) 7L/
v 3 -\ R ® ’@ g s &

AL

AR

[
-

\

5
=

=
3
&0




AFYHGK35-2CRNEHBT %S
Thread Chain Cutter for Stgle YHGK35-2C

r%_ % 1¢ '%

Ref No. | PartNo.| Fig. No.

1 |3509171
2 |3509172

GBIT65 M5x8

3509176

301 [OB/TS783 Méxt - NFSKIREIMAXS screw M4/6 1

3509177 “ AL shaft 1
i

13 3509178

:

3509182

“ =R holder for cutter

= i

Description

B SLIREIMSX8 screw M5/8

B SLIRETMSX8 screw M5/8 1

EDR cutting steel 1

g1 DIEA B connecting bar for cutter 1

AT RSKIRET SCrew 0)

ETERFNKIRET screw 2

IR IREIMSx6 screw M5x6 1

ENEF ball screw

I



FFYHGK35-2CRM BB DR S
Thread Chain Cutter for Style YHGK35-2C




S e i
“ IR
U ks

ERLL

am B
n _ﬁ&w M5 % 8
e




&t 0 L4144




YHGK35-6C RIBI2E H 4

F5 Es 4R HE
1 C-6-9 VRELBEET 1
2 C-6-10 YT BB 1
3 GB/T6170M6 12 £} 1
4 GB/T70 M6 X 12 W 7S FIRET 2
5 20X 20 VAL 1
6 M8 T BR i A 1
7 C-6-11 JE TR A2 1
8 C-6-12 =TI 2R 1
9 C-6-13 JE Itk A 1
10 | GB/T70 M6X 10 7S A IEET 2
11 GB/T70 M5 X 22 7S A MRET 4
12 C-6-14 J1 7 P 1

13 C-6-4 kR 1
14 C-6-15 [&] % JAE 1
15 | GB/T70 M6X 10 P 7S A IRET 2
16 GB/T70 M5 X8 7S R RET 2
17 | GB/T65 M5X25 [RAE L RET 1
18 C-6-3 Tl ]
19 C-6-6 RS S 1
20 C6-2 )% 1
21 GB/T65 M5 X 8 A4 SL M ET 1
22 C:6-8 AR 1
23 C-6-7 T JRE 1
24 GB/T65 M4 X 7 A Sk RET ]
25 C-6-1 T TIZEFER 1
26 GB/T6172 M5 b £ 1
27 C=6-3 SO RET 2
28 GB/T6172 M10 W2 £} ¢,
29 | GB/T5783 M6 X45 vty sl 2
30 C-6-16 YRELIE B IR 4T 1







YHGK35-6B X%}«

R, St

5 m = P |- 2 % %

1 REBHEAT BB 36 6-4-35 BWF 1
2 6-4-5 BERHEFT 1|37 6-4-36 - ORTBLF 1
3 HK2220 2RS BE A 1138 4-10 BT R 2
4 HK1216 2RS A A 1 {39 4-11 BT RERE p
5 6-4-7 BERMR 1 |40 6-1-24 R 1
6 | GB/TSOMS X 10 | A NALNEERET | 1 |41 GB/T65M5 X 12 [ S8R4T 3
7 | GB/T8OMG X 8 | ANALIREEIRIT | 1 |42 6-5-2 NER 1
8 6-4-17 FFEHRE 143 6-5-1 KER 1
9 6-4-19 FrEHIRE A 1 44| GB/T65SMS X 12 e SR IR4T 2
10 4-18 FretiRtE 145 6-5-15 FEAR A 3
11 6-4-16 Frét iR 1|46 6-5-8 EHFRIE 1
12 6-4-4 FrETRS 1 l47| GB/T70M6 X 16 RS A RET 5
13| GB/T70M6 X 14 A7 ERET 2 |48 6-5-7 EF 2
14 6-4-1 oy Sk 1149 6-5-9 REF IR 1
15 43 2T 4 2 |50 6-5-16 R R4T 1
16 3-36 $24T MS X 6 4 |51 6-5-13 R ERMRF R 1
17 T4 B K 152 GB/T97 5 i 1
18 6-4-31 T4 e 1 53| GB/T65 M5 X 10 B i Sk 4R4T 1
191 GB/TSOMSG X 6 | P NN R ERST | 1 |54 6-5-12 BT 1
20| HKO0612 2RS WK 2 |55 6-5-14 HRERB TR |1
21 6-4-2 T4 1|56 6-5-11 SRR 1
22 6-4-8 FHR 1157 6-5-10 KEBE 1
23| GB/T74M5 X 8 U1 3% 4% 52 WRET 1 158 GB/T6S M4 X 12 B A SLRET 1
24| GB/T73M4 X 6 S 34 4 E WRET 2 159 6-1-32 PR IR R 1
25 6-4-12 e 160 6-1-31 EHHEENRL | 1
26| GB/T65M4 X 12 A kAR ET 1 }e61 6-3-17 BEH 1
27| GB/T74M5 X 6 U3 9% 52 ARET 162 6-3-21 L] 1
28 6-4-34 Tl 1 163! GB/T70 M6 X 14 WA FRET 2
29 BT ET B 1|64 6-3-34 THE 1
30 6-4-33 BT EF 1 65| GB/T6S MS X 10 P AR ET 1
31 HK2020 2RS eI 1|66 6-1-20 Bl 1
32 HKO0612 2RS EH AR 2 167! GB/T65S M5 X 12 B Sk AR4T 2
33 6-4-32 BT s 1|68 6-1-25 Al 1
34| GB/TSOM6 X 8 | AR EIRET | 1 169 GB/T65 M5 X 8 A A KR ST 2
35| GB/T80MS6 X 6 | WAMMEREERET| 1 170 6-3-16B T+ 1




~ EB. SR

YHGK35-6B %33




YHGK35——6B BY 7] #1443

7 e & » |5 4 = w |¥
1 |6-6-26 YRR SE AL 8 138 L8R 1
2 |GB/T65M6 X 12 A LR 4T 2 |39 |GB/T70 M5 X 18 | AAAEEeT 4
3 |6-6-27 FRRDE R 1 |40 [GB/T65 M5 X 10 | [BA:Lig4T 3
4 |GB/T894.1-1986 8 WA 2 |41 |6-6-29 £n 1
5 tatii 1|42 |GB/T975 ] 2
6 BREEL 2 |43 |GB/T65 M5 X 10 | [Bl4ELig4T 2
7 |6-6-24 VL T 3% 1 |44|6-6-1 T4 1
8 |6-6-25 AL R 1 {45|GB/70 M5 X 15 PN FRAT 2
9 (GB/T6172M10 X 1.25 |2} 1|46 |6-6-3 VAR 1
10 |6-6-23 FRELHEAT 1 |47 |GB/T6172 M4 R 1
12 |GB/T70M6 X 12 WS i R4T 2 |48 |GB/T5783 M4 X 17 | NASLiR4sT 1
13 |6-6-33 PR 1]49|GB/97 5 S 1
15 |GB/T6172 M8 be-giis 1 |50 |GB/T70 M5 X 12 | A/ AER4T 1
16 |GB/T9161-2001 SASE HF¥ %8 | 1 |51(6-6-2 T 1
17 |GB/T6181 M8 VAY, :Biki-tid: 3 1]52|6-6-8 T T3R5 ARET 2
18 |6-6-22 EERAT 1 153|6-6-6 T IRKERET 1
19 |6-6-21 BYJ] )5 AR 1 }54|6-6-7 TIRME 1
20 (GB/T80 M5 X 6 PN U5 R E4R4T | 1 | 55(6-6-5 EAL. 5355 1
21 |6-6-18 HERY 2 |56 |GB/T6172 M5 i-giid 1
22 |GB/T97 6 i 2 |57 |GB/T6172 M4 343 1
23 |GB/T70 M6 X 14 P75 A BRAT 2 | 58 |GB/T5783 M4 X 15 | /£ Lig4T 1
24 [1-25(2-1) M 1 |596-6-30 T 1
25 [8-15 EETL ] 2 160|11/64 X 40 X 8 B KR ET 1
26 [6-6-19 BY 7] 4l 1]61|6-6-9 R 1
27 |6-6-20 BY TR B 1 |62 |GB/T65 M4 X 6 [ A Sk AR 4T 1
28 (GB/T6172 M8 bR £} 1 |63 |6-6-4 HIRFEIR 1
29 (3-23B BY JIREAT Bk 1 |64|GB/T65 M5 X 8 R A Sk AR 4T 1
30 (3-24 (35-2) T EFTEKIRET | 4 | 65(6-6-32 71 1
31 (3298 EBHHME 48 2 |66 |GB/T818 M5 X 75 | Fi#sLig4T | 1
32 (3-26 B BY JI AT 8k 1 |67 |GB/T818 M5 X 16 |+<FHE#tsLig4T | 1
33 |GB/T6172 M8( %) R () 1 |68 |GB/T65 M5 X 10 |[BEH:LiR4T 1
34(323B B 773 F 42 3k 1]69]6-6-31 VarE 1
35 |GB/T6172 M8 PR} 2 |70 |GB/T818 M5 X 18 |+ FHusLigst | 1
36 |6-6-16 & %2 )9 1

37 |GB/T70 M6 X 10 A 7S T AR4T 2







BE W, B 4

The Accessories of the Sewing Machine

B S 2 ! Description ] )
Ref.No Specifications  Qty.
1 B3 Tweezers 1
2 WSLIR S Double jawed wrench 5.5x7 1
3 WL Double jawed wrench 8x10 1
4 R/ EtEF Hexagon socket head Wrench 4mm 1
5 7 fiEF Hexagonsocket head wrench Smm 1
6 sk ich Oil gun 1
7 IRETHER Screwdriver 75mm 1
8 IREJER Screwdriver 225mm 1
9 IRETHEE.  Screwdriver 250mm 1
10 M, £+ Needle 80800 x 250 18
1 DR Knift cutting steel 13

The Accessories of the Sewing Machine

rl;cf.No. Description Specifications | Quantity

1 Tweezers 1

Double jawed wrench 5.5/7

double jawed wrench 8/10

Hexagon socker head wrench | 4mm

Hexagon socker head wrench | Smm

oil gun
B ~_screwdriver 75mm

screwdriver 225mm

screwdriver 250mm
| Needle 80800 x 250
| Knift cutting steel

it
@.—-—-—-v—ﬂp‘a—n-—n—t




NBRRRTE




YHGSK 4 7] # i 41,

Sl

AREEALB Tk B A28
#%\%%#&ﬁaﬁ%ﬂ%,%
i&%iyﬁé—-ﬁ.L&?-#%L, 2 T
PAB BN BRI
WE g ra,

HOIMREABEAhG s h
LARSCUBEH ATHREE LR
AYHGK35-2C, YHGK35-64 5
A% T L. YHGK35-8R 4} w & 4
LA, A FHT e e,
G I T A o ke %
ABAGE e B gHathitt A
% &

ERHB KH .
X KA iﬁi#15m0ﬁ@@ﬁ&ﬂﬁ%£ﬁﬂ
X R A 400mm - 310mm
i# A T A& 3 A A B K R 4
#, & 100a 7/ %
H £ AL 2 R AT1000 £/ 5t
IR & 4 An, 1% 428 % K A 2 B
45 Lyt A, O0.55KW
& & AC380V. 50HZ
fe sk 68 2 F A F 150




